
4 1018959-E

==================================================================================================

English Manual

2

4

24
31

32 33

34

35

56

26

29

30

25
36

25

26

13

55

12

11
43

46
50

4910
48

8

7

28

9

5

1 6

3

22

39
38

16

14

15

21
23

20

19

17

27

37

41

40

42

47

44

45

+52 53+51

53

57

54

18

18

54

PARTS

STOP

INSTALLATION 
QUESTIONS? MISSING 
PARTS? REPLACEMENT 
PARTS?  

Please call our Customer 
Service Department, Toll 

Free: 877-728-8224 or email: 
customerservice@brinly.com

DON’T  
GO BACK TO 
THE STORE! 



5 1018959-E

==================================================================================================

English Manual

PARTS
ST-152BH

Ref 
# Part # Description Qty

1 1018925LH-10 Bracket Frame LH Painted 1

2 1018925RH-10 Bracket Frame RH Painted 1

3 1018963 Sprayer Tank, 15 Gal. w/ labels 1

4 1018924-10 Plate Axle Support Painted 2

5 1018930-01 Axle Plated 1

6 B-5691 Spacer; Axle 2

7 45M2121P Washer; Flat,  5/8” 4

8 1009097 Wheel, 10” x 3” 2

9 F-577 E Ring, 5/8" 2

10 1018926-10 Towbar Painted 2

11 R-892-10 Clevis, Painted 2

12 1018929LH-10 Boom Support LH Painted 1

13 1018929RH-10 Boom Support RH Painted 1

14 1018928-10 Brace Cross Painted 1

15 1018927LH-10 Boom LH Painted 1

16 1018927RH-10 Boom RH Painted 1

17 1016887 Pump, 1 gpm 40 psi 1

24 1016888 Hose,  3/8" x 8" 1

25 B-6087 Hose,  3/8" x 17" 2

26 B-6035 Hose,  3/8" x 22" 2

27 B-6033 Hose,  3/8” x 12' 1

37 B-6400 Hand Wand 1

38 1018962 Wire Harness Batt Conn 1

39 1018961 Wiring Harness w switch 1

40 B-6028 Cap, Tank  (Large Cap) 1

41 B-6578-ASM Cap Assembly  (Small Cap) 1

Hardware Bag  ( 1018943 )

 18 B-6511 Clip, Wand Holder 2

42 10M1032P Bolt, Carriage 5/16”-18 x 2” 2

43 11M0824P Bolt, Carriage 1/4”-20 x 1-1/2” 1

44 2M1012P Bolt, Hex Hd 5/16”-18 x 3/4” 12

45 B-3861 Pin, Hitch 1/2" x 2-1/2" 1

46 B-4785 Nut, Nylon Lock 1/4”-20 1

47 B-4786 Nut, Nylon Lock 5/16”-18 14

48 B-5695 Bolt, Hex Fl. Head, 5/16”-18 x 5/8” 4

49 D-146P Cotter, Hairpin 1/8", #211 1

50 R-618 Washer, Special 4

51 1001352 Washer,  #10 SS 4

52 1007005 Lock Washer,  #10 SS 4

53 22M0616P Screw; Phillips,  #10-24 x 1” 5

54 1019177 Spacer; Nylon,  #10 x 5/8” 2

55 2M1036P-FT Bolt; Hex Head,  5/16” x 2-1/4” 2

56 B-4355 Nut; Whiz Lock,  5/16"-18 6

57 1019182 Screw; Tapping,  #10 x 1” 1

+ part #6, Spacer Axle ( 2 )

+ part #7, Flat Washer, 5/8” ( 4 )

+ part #9, E-Ring, 5/8” ( 2 )

19 B-6043 Nozzle Body, 90 Degree 2

20 B-6041 Nut, Jam, Plastic 2

21 B-6040 Strainer, Nozzle 2

22 B-6042 Nut, Tip Fitting 2

23 1016989 Spray Tips BF 2.0 2

28 B-6047 Clamp, Hose 12

29 B-6598 Adaptor, 1/8 MPT x 3/8" H.B. 1

Spray Fitting Bag  ( 1018945 )

30 B-6597 Strainer,  1/4" NPT 1

31 1016549 Male Fitting 1

32 B-6512 Tee, Dual Valve 1

33 B-6055 Hose Barb 2

34 B-6056 Nut, Hose Swivel 2

35 B-6054 Washer; Vinyl,  3/4" 2

36 B-6045 Hose Barb; Tee,  3/8 x 3/8 1



6 1018959-E

==================================================================================================

English Manual

DO NOT RETURN PRODUCT IF YOU ARE MISSING PARTS.   
Please Call: 1 (877) 728-8224 

HARDWARE IDENTIFIER
Illustrations on this page are to scale for faster 
identification of hardware during assembly.

Hitch Pin  
(x1) ����������������������������45
B-3861

Hitch Pin Cotter (x1)  �����������������������������������������
49

D-146P

Spacer: Axle  (x2) ���������������������������������������������
B-5691

6

Bolt:  Hex Head  
5/16” x 2-1/4”  (x2) ��������
2M1036P-FT

55

Washer:   
Flat 5/8”   
(x4) �����������

45M2121P

7

E-Ring   
5/8”  (x2) ��������������9

F-577

Washer:   
Special   
(x4) �������������������
R-618

50

Nut:  Nylon Lock   
5/16” (x14)��������������������47

B-4786

46
Nut:  Lock   
1/4”  (x1) �����������������������
B-4785

Nut: Jam  
Plastic   
(x2) ���������������������20

B-6041

Washer:   
SS #10  (x4) �����������������
1001352

51

Washer:  Lock  
SS #10  (x4) ��������������������
1007005

52

Nut:  Whiz Lock  
5/16”-18  (x6) �������������
B-4355

56

Bolt:  Carriage  
5/16” x 2”  (x2) ����������������������
10M1032P

42

Bolt:  Hex Head  5/16” x 3/4”  (x12)  �������������������
2M1012P

44

Bolt:  Hex Fl. Head   5/16” x 5/8”  (x4) ����������������
B-5695

48

Bolt:  Carriage, SS  
1/4” x 1-1/2”  (x1) ���������������������������������
11M0824P

43

Screw: Round Head   #10-24 x 1”  (x5) ������������
22M0616P

53

Nylon Spacer: #10 x 5/8”  (x2) �������������������������������������
1019177

54

Screw: Tapping  #10 x 1”  (x1)��������������������������
1019182

57


